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Package leaflet: Information for the user

Coxicel® 200 mg hard capsules

celecoxib

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are

the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See

section 4

What is in this leaflet:

1. What Coxicel is and what it is used for

2. What you need to know before you take Coxicel
3. How to take Coxicel

4. Possible side effects

5. How to store Coxicel

6. Contents of the pack and other information

1. What Coxicel is and what it is used for

Coxicel is used in adults for the relief of signs and symptoms of
rheumatoid arthritis, osteoarthritis and ankylosing spondylitis.

Coxicel belongs to a group of medicinal products called
nonsteroidal anti-inflammatory drugs (NSAID), and specifically
a sub-group known as (COX-2) inhibitors. Your body makes
prostaglandins that may cause pain and inflammation. In
conditions such as rheumatoid arthritis and osteoarthritis
your body makes more of these. Coxicel acts by reducing the
production of prostaglandins, thereby reducing the pain and
inflammation.

You should expect your medicine to start working within hours
of taking the first dose, but you may not experience a full effect
for several days.

2. What you need to know before you take Coxicel

You have been prescribed Coxicel by your doctor. The following
information will help you get the best results with Coxicel. If you
have any further questions please ask your doctor or pharmacist.

Do not take Coxicel

Tell your doctor if any of the following are true for you as patients
with these conditions should not take Coxicel.

if you are allergic to celecoxib or any of the other ingredients
of this medicine (listed in section 6)

- if you have had an aIIergic reaction to a group of medicines
called “sulphonamides” (e.g. some antibiotics used to treat
infections)

if you currently have an ulcer in your stomach or intestines, or
bleeding in your stomach or intestines

if as a result of taking acetylsalicylic acid or any other anti-
inflammatory and pain- relieving medicine (NSAID) you
have had asthma, nose polyps, severe nose congestion, or an
allergic reaction such as an itchy skin rash, swelling of the
face, lips, tongue or throat, breathing difficulties or wheezing
if you are pregnant. If you can become pregnant during ongoing
treatment you should discuss methods of contraception with
your doctor

if you are breast-feeding

if you have severe liver disease

- if you have severe kidney disease

if you have an inflammatory disease of the intestines such as
ulcerative colitis or Crohn’s disease

- if you have heart failure, established ischaemic heart disease,
or cerebrovascular disease, e.g. you have been diagnosed
with a heart attack, stroke, or transient ischaemic attack
(temporary reduction of blood flow to the brain; also known
as “mini-stroke”), angina, or blockages of blood vessels to the
heart or brain

if you have or have had problems with your blood circulation
(peripheral arterial disease) or if you have had surgery on the
arteries of your legs

Warnings and precautions

Talk to your doctor or pharmacist before taking Coxicel:

- if you have previously had an ulcer or bleeding in your
stomach or intestines. (Do not take Coxicel if you currently
have an ulcer or bleeding in your stomach or intestine)

- if you are taking acetylsalicylic acid (even at low dose for heart

protective purposes)

If you are taking antiplatelet therapies

if you use medicines to reduce blood clotting (e.g. warfarin/

warfarin like anticoagulants or novel oral anti-clotting

medicines, e.g. apixaban)

if you use medicines called corticosteroids (e.g. prednisone)

- if 'you are using Coxicel at the same time as other non-

acetylsalicylic NSAIDs such as ibuprofen or diclofenac. The

use of these medicines together should be avoided

if you smoke, have diabetes, raised blood pressure or raised

cholesterol

if your heart, liver or kidneys are not working well your doctor

may want to keep a regular check on you

if you have fluid retention (such as swollen ankles and feet)

- if you are dehydrated, for instance due to sickness, diarrhoea

or the use of diuretics (used to treat excess fluid in the body)

if you have had a serious allergic reaction or a serious skin
reaction to any medicines

if you feel ill due to an infection or think you have an infection,

as Coxicel may mask a fever or other signs of infection and

inflammation

- if you are over 65 years of age your doctor will want to monitor

you regularly

the consumption of alcohol and NSAIDs may increase the risk

of gastrointestinal problems

As with other NSAIDs (e.g. ibuprofen or diclofenac) this
medicine may lead to an increase in blood pressure, and so

)t/)ouy doctor may ask to monitor your blood pressure on a regular
asis.

Some cases of severe liver reactions, including severe liver
inflammation, liver damage, liver failure (some with fatal
outcome or requiring liver transplant), have been reported with
celecoxib. Of the cases that reported time to onset, most severe
liver reactions occurred within one month of start of treatment.

Coxicel may make it more difficult to become pregnant. You
should inform your doctor if you are planning to become
pregnant or if you have problems to become pregnant (see
section on Pregnancy and breast-feeding).

Other medicines and Coxicel

Tell your doctor or pharmacist if you are taking, have recently
taken or might take any other medicines:

- Dextromethorphan (used to treat coughs)

- ACE inhibitors, angiotensin Il antagonists, beta blockers and
diuretics (used for high blood pressure and heart failure)

- Fluconazole and rifampicin (used to treat fungal and bacterial
infections)
- Warfarin or other warfarin like medicines (“blood-thinning”
agents that reduce blood clotting) including newer medicines
like apixaban

- Lithium (used to treat some types of depression)

- Other medicines to treat depression, sleep disorders, high
blood pressure or an irregular heartbeat
- Neuroleptics (used to treat some mental disorders)
- Methotrexate (used to treat rheumatoid arthritis, psoriasis and
leukaemia)
- Carbamazepine (used to treat epilepsy/seizures and some
forms of pain or depression)

- Barbiturates (used to treat epilepsy/seizures and some sleep
disorders)

- Ciclosporin and tacrolimus (used for immune system
suppression e.g. after transplants)

Coxicel can be taken with low dose acetylsalicylic acid (75
mg or less daily). Ask your doctor for advice before taking both
medicines together.

Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you may be pregnant
or are planning to have a baby, ask your doctor or pharmacist for
advice before taking this medicine.

Pregnancy

Coxicel must not be used by women who are pregnant or can
become pregnant (i.e. women of child bearing potential who are
not using adequate contraception) during ongoing treatment.
If you become pregnant during treatment with Coxicel you
should discontinue the treatment and contact your doctor for
alternative treatment.

Breast-feeding

Coxicel must not be used during breast-feeding.

Fertility

NSAIDs, including Coxicel, may make it more difficult to
become pregnant. You should tell your doctor if you are planning
to become pregnant or if you have problems becoming pregnant.

Driving and using machines

You should be aware of how you react to Coxicel before you drive or
operate machinery. If you feel dizzy or drowsy after taking Coxicel,
do not drive or operate machinery until these effects wear off.

Coxicel contains lactose

Coxicel contains lactose (a type of sugar). If you have been told
by your doctor that you have an intolerance to some sugars,
contact your doctor before taking this medicinal product.

Coxicel contains sodium
This medicine contains less than 1 mmol sodium (23 mg) per
capsule, that is to say essentially ‘sodium-free’.

3. How to take Coxicel

Always take this medicine exactly as your doctor or pharmacist
has told you. Check with your doctor or pharmacist if you are not
sure. If you think or feel that the effect of Coxicel is too strong or
too weak, talk to your doctor or pharmacist.

Your doctor will tell you what dose you should take. As the risk
of side effects associated with heart problems may increase with
dose and duration of use, it is important that you use the lowest
dose that controls your pain and you should not take Coxicel for
longer than necessary to control symptoms.

Method of administration:

Coxicel is for oral use. The capsules can be taken at any time of
the day, with or without food. However, try to take each dose of
Coxicel at the same time each day.

If you have difficulty swallowing capsules: The entire capsule
contents can be sprinkled onto a level teaspoon of semi-solid
food (such as cool or room temperature applesauce, rice gruel,
yogurt or mashed banana) and swallowed immediately with a
drink approximately 240 ml of water.

To open the capsule, hold upright to contain the granules at the
bottom then gently squeeze the top and twist to remove, taking
care not to spill the contents. Do not chew or crush the granules.

Contact your doctor within two weeks of starting treatment if you
do not experience any benefit.

The recommended dose is:

For osteoarthritis the recommended dose is 200 mg each day,
increased by your doctor to a maximum of 400 mg, if needed.
The dose is usually one 200 mg capsule once a day.

For rheumatoid arthritis the recommended dose is 200 mg
each day, increased by your doctor to a maximum of 400 mg,
if needed.

The dose is usually one 200 mg capsule once a day.

For ankylosing spondylitis the recommended dose is 200 mg
each day, increased by your doctor to a maximum of 400 mg,
if needed.

The dose is usually one 200 mg capsule once a day.

Kidney or liver problems: make sure your doctor knows if you
have liver or kidney problems as you may need a lower dose.
The elderly, especially those with a weight less than 50 kg: if you
are over 65 years of age and especially if you weigh less than 50
kg, your doctor may want to monitor you more closely.

You should not take more than 400 mg per day.

Use in children: Coxicel is for adults only, it is not for use in
children.

€002¢-£T31991€04d



If you take more Coxicel than you should:
You should not take more capsules than your doctor tells you to.
If you take too many capsules contact your doctor, pharmacist or
hospital and take your medicine with you.

If you forget to take Coxicel:
If you forget to take a capsule, take it as soon as you remember.
Do not take a double dose to make up for a forgotten dose.

If you stop taking Coxicel:

Suddenly stopping your treatment with Coxicel may lead to your
symptoms getting worse. Do not stop taking Coxicel unless your
doctor tells you to. Your doctor may tell you to reduce the dose
over a few days before stopping completely.

If you have any further questions on the use of this medicine, ask
your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although
not everybody gets them.

The side effects listed below were observed in arthritis patients
who took Coxicel . Side effects marked with an asterisk (*) are
listed below at the higher frequencies that occurred in patients
who took Coxicel to prevent colon polyps. Patients in these
studies took Coxicel at high doses and for a long duration.

If any of the following happen, stop taking Coxicel and tell your

doctor immediately: If you have:

- an allergic reaction such as skin rash, swelling of the face,
wheezing or difficulty breathing

- heart problems such as pain in the chest

- severe stomach pain or any sign of bleeding in the stomach
or intestines, such as passing black or bloodstained stools, or
vomiting blood

- a skin reaction such as rash, blistering or peeling of the skin

- liver failure (symptoms may include nausea (feeling sick),
dizlzllrrh(;)ea, jaundice (your skin or the whites of your eyes look
yellow

Very common: may affect more than 1 in 10 people
- High bIood pressure, including worsening of existing high blood
pressure *

Common: may affect up to 1 in 10 people

- Heart attack*

- Fluid build up with swollen ankles, legs and/or hands

- Urinary infections

- Shortness of breath*, sinusitis (sinus inflammation, sinus
infection, blocked or painful sinuses), blocked or runny nose,
sore throat, coughs, colds, flu-like symptoms

- Dizziness, difficulty sleeping

- Vomiting*, stomach ache, diarrhoea, indigestion, wind

- Rash, itching

- Muscle stiffness

- Difficulty swallowing*

- Headache

- Nausea (feeling sick)

- Painful joints

- Worsemng of existing allergies

- Accidental injury

Uncommon: may affect up to 1 in 100 people

- Stroke*

Heart failure, palpitations (awareness of heart beat), fast heart
rate

- Abnormalities in liver-related blood tests

Abnormalities in kidney-related blood tests

Anaemia (changes in red blood cells that can cause fatigue and
breathlessness)

- Anxiety, depression, tiredness, drowsiness, tingling sensations
(pins and needles)

High levels of potassium in blood test results (can cause
nausea (feeling sick), fatigue, muscle weakness or palpitations)
- Impaired or blurred vision, ringing in the ears, mouth pain and
sores, difficulty hearing*

Constipation, burping, stomach inflammation (indigestion,
stomach ache or vomiting), worsening of inflammation of the
stomach or intestine

Leg cramps

Raised itchy rash (hives)

- Eye inflammation

Difficulty breathing

- Skin discolouration (bruising)

- Chest pain (generalised pain not related to the heart)

- Face swelling

Rare: may affect up to 1 in 1,000 people

- Ulcers (bleeding) in the stomach, gullet or intestines; or

rupture of the intestine (can cause stomach ache, fever,

nausea, vomiting, intestinal blockage), dark or black stools,

inflammation of the pancreas (can lead to stomach pain),

inflammation of the gullet (oesophagus)

Low levels of sodium in the blood (a condition known as

hyponatraemia)

Reduced number of white blood cells (which help to protect

the body from infection) or blood platelets (increased chance

of bleeding or bruising)

Difficulty coordinating muscular movements

- Feeling confused, changes in the way things taste

Increased sensmwty to light

Loss of hair

Hallucinations

- Bleeding in the eye

Acute reaction that may lead to lung inflammation

;:rlregﬁlar heartbeat

- Blood cIot in the blood vessels in the lungs. Symptoms may
include sudden breathlessness, sharp pains when you breathe
or collapse

- Bleedlng of the stomach or intestines (can lead to bloody stools

or vomiting), inflammation of the intestine or colon

Severe liver inflammation (hepatitis). Symptoms may include

nausea (feeling sick), diarrhoea, jaundice (yellow discolouration

of the skin or eyes), dark urine, pale stools, bleeding easily,

itching or chills

Acute kidney failure

- Menstrual disturbances

Swelling of the face, lips, mouth, tongue or throat, or difficulty

swallowing

Very rare: may affect up to 1 in 10,000 peo,

- Serious  allergic reactions (|nclud|ng potentlally fatal
anaphylactic shock)

- Serious skin conditions such as Stevens-Johnson syndrome,
exfoliative dermatitis and toxic epidermal necrolysis (can cause
rash, blistering or peeling of the skin) and acute generalised
exanthematous pustulosis  (symptoms include the skin
becoming red with swollen areas covered in numerous small
pustules)

- A delayed allergic reaction with possible symptoms such as
rash, swelling of the face, fever, swollen glands, and abnormal

test results (e.g., liver, blood cell (eosinophilia, a type of raised

white blood cell count))

Bleeding within the brain causing death

Meningitis (inflalmmation of the membrane around the brain

and spinal cord)

- Liver failure, liver damage and severe liver inflammation

(fulminant hepatltls) (sometimes fatal or requiring liver

transplant). Symptoms may include nausea (feeling sick),

diarrhoea, jaundice (yellow discolouration of the skin or eyes),
dark urine, pale stools, bleeding easily, itching or chills

Liver problems (such as cholestasis and cholestatic hepatitis,

which may be accompanied by symptoms such as discoloured

stools, nausea and yellowing of the skin or eyes)

Inflammation of the kidneys and other kidney problems (such

as nephrotic syndrome and minimal change disease, which

may be accompanied by symptoms such as water retention

(oedema), foamy urine, fatigue and a loss of appetite)

Worsening of epilepsy (possible more frequent and/or severe

seizures)

- Blockage of an artery or vein in the eye leading to partial or

complete loss of vision

Inflamed blood vessels (can cause fever, aches, purple blotches

on the skin)

- A reduction in the number of red and white blood cells and
platelets (may cause tiredness, easy bruising, frequent nose
bleeds and increased risk of infections)

- Muscle pain and weakness

- Impaired sense of smell

- Loss of taste

glot known: frequency cannot be estimated from the available
ta

- Decreased fertility in females, which is usually reversible on
discontinuation of the medicine

In clinical studies not associated with arthritis or other arthritic
conditions, where Coxicel was taken at doses of 400 mg per day
f%r up tt(:oj 3 years, the following additional side effects have been
observe:

Common: may affect up to 1 in 10 people

- Heart problems: angina (chest pain)
- Stomach problems: irritable bowel syndrome (can include
stomach ache, diarrhoea, indigestion, wind)
- Kidney stones (which may lead to stomach or back pain, blood
in urine), difficulty passing urine

- Weight gain

Uncommon: may affect up to 1 in 100 people

- Deep vein thrombosis (blood clot usually in the leg, which
may cause pain, swelling or redness of the calf or breathing
problems)

- Stomach problems: stomach infection (which can cause
irritation and ulcers of the stomach and intestines)

- Lower limb fracture

- Shingles, skin infection, eczema (dry itchy rash), pneumonia
(chest infection (possible cough, fever, difficulty breathing))

- Floaters in the eye causing blurred or impaired vision, vertigo
due to inner ear troubles, sore, inflamed or bleeding gums,
mouth sores

- Excessive urination at night, bleeding from piles/ haemorrhoids,
frequent bowel movements

- Fatty lumps in skin or elsewhere, ganglion cyst (harmless
swellings on or around joints and tendons in the hand or foot),
difficulty speaking, abnormal or very heavy bleeding from the
vagina, breast pain
- High levels of sodium in blood test results

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This
includes any possible side effects not listed in this leaflet. By
reporting side effects, you can help provide more information on
the safety of this medicine.

5. How to store Coxicel
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated
on the blister and carton. The expiry date refers to the last day
of that month.

Do not store Coxicel above 30°C.

Do not throw away any medicines via wastewater or household
waste. Ask your pharmacist how to throw away medicines you no
longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Coxicel contains )
The active substance is celecoxib. ]
Each capsule contains 200 mg of celecoxib.

The other ingredients are:

Lactose monohydrate, sodium laurilsulfate, povidone K29/32,
croscarmellose sodium, magnesium stearate. Capsule shells
contain gelatin, titanium dioxide (E171), and iron yellow oxide
(E-172) yellow quinolein (E104) and sodium laurilsulfate.

What Coxicel looks like and contents of the pack

Coxicel hard capsules are white body with 200mg inscription and
yellow cap capsule with AOO1 inscription. The contents of the
capsule are white to off white granulates.

The capsules are packaged in PVC-PVDC/AI blister.

Coxicel is contained in packs of 10 (2x5), 20 (4x5) and 30 (6x5)
hard capsules.

Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer:

Laboratorios Cinfa, S.A.

Olaz-Chipi, 10 - Pollgono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in 01/2021.

This is a Medicament

- Medicament is a product which affects your health and its
consumption contrary to instructions is dangerous for you.

- Follow strictly the doctor’s prescription, the method of
use and the Instructions of the pharmacist who sold the
medicament.

- The doctor and the pharmacist are the experts in
medicines, their benefits and risks.

- Do not by yourself interrupt the period of treatment
prescribed for you.

- Do not repeat the same prescription without consulting
your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

o yll Olaglre rdudsll 8 il

dilo OY¥gusS porle Voo JuuruS &

ag Sloslne e 5515 WY elsall 1ia JolS § e b iy &1l & il 0id Bel § Lz

(551 850 lgiel B iz iS5 il odgy Jadio) -
ol sl ol JLuls 551 il gl bt S 13] -

5= W dglie 4o 1 eadl o] OIS Ols i o 32l Bl U] 5 (903 B .8y alass M6 ais el el s Lo -
(& ] J31) B i) o § dzyie 58 dlatons disle HBT 6T S Jadys Jusall sl bl 5B il BT T elds © b 13 -

1 ) ods Ol gime

Wlosmtal 195 bog JpuuruS S 52 Lo -\
iS5 5195 Jgb3 U8 b 2o oz Lo =Y
eSS sl &y g de o) ¥
ozl Lolodl BV ¢

62 Olaglas Bossll Glgiona -1

Olles sl ] e sl Slamdl i) Olossiiadl) usads SEIs (osswsiSad)
(JEL) e e eLasYl g )

831 51 parde VO) elidielles Uiteel oo o Lakia & o eSS U3l 5

Too oaelsdll i Jsls U3 cpsall izl (Lasy

Ggasdly glo Ny desdl
bl 6 pdals U (s 5l dolo bl s sl glo M 658 § o Yol S 3]
slgall 1 Jobs I3 Jacall sf

!

S ez Goas i GWI Ol dasd) e ML 5T Jelgodl Jsls T s
o Dl § - dearaS S el5d (el 858 DM Dlsd oo i Sl plasiial pus)
o) Caally SVl p¥ell by elide o cbiaaS S elos g ¥kell 338 UM o
RitRY t)k—

gloyl
ELo Y 858 UM LSS el5 lamial pe o

&gasdl

& ST dysmo ] - deweseS S D & L - Dy riadl) OVl Clslias g0 8
o S 13] 5l oo Egiod ez S 13] assall las] g ool S
ool Sgus 995 Jsod SSLie

OYYI Jaeds g oLl

13) .Y s 3l 83LAN Jd JansuS S <la) o Diloctal duiS 48 jme ke uzo
o YY) Ui o] BOLAI i JunpnsS S5 I35 dmy elsdl] ol olsally jmts S
eV eda Jg

39SW e druweuS g 53
iy Jaos ¥ il ol 5 135] (Sl 1551 aol) 55831 e earaS S S50
sl sl s U5l bé ol s Sl glgil

podsall Yo U $5io
&1l DguS IS parssall (0 (20 Y1) Isn Mo \ o0 BT e sl e giomy
Mpadgall e JET 058 S

Mgid\ow)"u,bsu;d\ Rd
Joste 536 I3] Jaeal! 3l Gl ,w\ bl o9 o Lels elsall lin Jsbs
Joall ol ol 2z Jaz Gms sl Tuz ¢35 <l ,QL Ob gLl ebad 35 13)

Esledl BV a5 s g5 O daioedl e 5] Cagmrs a5 @ DT jolly el & s
ds o 3 plusil eabl e lasiod) 8o Jsbs de gl 8345 o il USL__tig dlas bl
Y e sl M (e J b T Bl sS85 J5S puts s Lo (Y ySast) &iSn

JomroY &y b

I 85 61§ OYsusUl Jsls oS 0l B2sb 8 plusiul) O¥suS JunssS

& JensaS S 3 ds 2 US Ui O Ul 23 30 02 s 553 ol plsall o cpsdll
po JS CB)l et

plab o dilze o dsunSIl Olisina 22,85 556 1OY9uS)l g3k § digmo Lz 13]
3sbl ol 6oLl 5,Y Busas @il dalo) Uie & 21 )0 dz s & ol o Clo o
ol on o YE+ ma T8 gl o5 (0vo,at)

43 e bkl o Jawd § Oluod) mazs i pelitens @205 & lgloo) &g i)
£S5 9l @k ¥ . Olgiml] o pas o ol mo bz Lol s 38 dsunS)
Sl

oS Sl 525 18] Yl By O e gl SN el ]

o gl Ole ol

Ol posll aie 5Sgs dosy ool Yo+ ol & ol (555 calial] Lolil) gl M)
w2l oy e £+ ) de ol Cohll w3

Loss Busly 850 pla Yo Basls S de ol 9555 Lo Bols

wis 38y sy ple Yoo o skl de ol 0555 g silog Y1 Juolid) Qe Vst
1ol o gale €1 ] de ol bl w0 po3Ul
Liagy umls 850 gzndo Vv Bty DgunS de 2l 955 Ls Bols

Ol posll wis 385 duosy panle Yo+ 2okl A 2l 555 aabanll HWadl) il g3
(s8] o e €0+ U] sl Clall g
Logs Busly 550 pnle Yo+ Basls DgueS de ol 9555 Lo Bole

IS 5T ST G IS e (3l S 15] pshall 3] 0SS 2SI 9 JSUI IS Lo
Sl ds o ] plios wzS

s S5 Tale 10 o w3 Iae OIS 13] 12 00 35 eaily iy 50 Lol s ]SS
m,;;m@b@;mhgwﬁlu&ym @o o J&
Tooss elsall 5o ponds €4+ o ST Joliss VT g

U8 e bz ppase p8 s b Gl JeruS S 6193 :JabY U3 (oo Jlostiwdl
JUbY

S 5 (p0 831 de o g 13]
oo 313 Tsue sl 13] ol dios bow 35T OYgucS sue Jslis [reyer
e sl by szl ol Jasall of capally Lty (OYsusl

1S 5 S S 13]
s ol yagmd) daslas de jor Jolis Y . )S5 O o prg L)slisd ) gunsS Jgls Cacud 13]
Aeucl]

S U3k oo S 13]

855 Y .21V Bas 3bd ) U] baS S clsy g o5 Gz ikl 853l 655 8
e e de ol iy ol i 8 s ol i o eSS 5k 2
Lol ¥l e B U ol dey

Josall of anall JLB celgll 1 plaszal By b e 6,51 il 6 ot OIS 13

Wlosial ;2193 Loy JpunuS S 90 Lo -

ladls $arles Il Lolibl Gt 1o aghst) L) § oSS el paseiad
okt A gl elasll Jolill

Lolss dougsadll LY Clolag B9,mkl &53Y (e degazme U] drunsuS S oty
38 1 oY s ) 8ke gl 3, Y-S S llask d8s,mbl dae il degazikl
siles )l Lolall Glgdl Jte OVl pams G5 olgtVls B Ssio  Cannts

ol o S U1 Lomy B0L1 018 (3 Sy 5h1 gl 3y olamdl Jolal] lgalls
SlVs $Y Egas iy JUs pusdeliwsdl 518] o

=3 Y 08 5SUs sVl ds 2l Ul e Olel I & elodl 56 T 0T @8sill e
bl Bue ey Y] elgal) dlalS) delally

JseaS 5 6193 oS U8 4 20 Gz Lo ¥
! Jadl s Jsuandl I Ologlall duslutn JrupuSsS o9 andall &l Chog
ol of ) il Gz 85 il (6T bl OIS 13 JaceaS 5 Vel i

S 5 Jous ¥

@a,uuu%as;c.,,aﬁh@h.,uw OVl 30 g1 S 18] bl 25T

JasS 5 J3is pus 41 YL .,ut.au
(1 )] § Azl el sl ubsinw\s\sluunsw Galuodl 3o e S 13)

8liny" d3gymbl x8lR)) (e de gamh dewlusdl OYels usl oo s cus 18] .
(sl ol 3 V) sl yseodl ClsLall gamy Je) "aslisilud]

el T sl Gy o do 3 e Wlor Gl S 13) @

Olslany (3 OlSs ga 55T 5lae ¢l sl dbewdlo dzewdl pans Jsls 9 13]
Ol ol (Y1 § Bagas plisl o 520l ehislo] die guaty 8 oy Sl LY
51 8o Gsmall salzdl gakll Jto dwlusdl OYelis uol Sgas ol sV ol
ndho 9l puitdl Lgmo o1 (3ldl ol Gl sl ;»;a:.ﬂr;l azgll oy

0336 el sl gy eladle 358 UM Joor Sgas Jlozo] Wi OIS 13] Salo S 13] »
bl g dali] Jasdl gie Jlos da3lie (o

gloylas g s .

S s oy (e Gl CUS 1] e

I § wis e e Gl S 13

085 <15 51 il Ol Ol Ui eleedl & Olatlly Llas s 13] o

3le ) Lol (o WY1 51 L2 Ol A4l 5508 o B § S5 5o Glas S 3]+

_,ssa)wgwmmmsn'“ wmwwwuwwul@

Lblow! &SLI" ol Laj s bl L el 3305 § 850 palt)) ol L

bl of i)l ) dlolgll & sandl de sVl & Sl 5l &0 doud o oA

ol A ) 5eT) Dysal 8390l § USUie (0 s Cusle 3TT.:JI> gles cas 18]

Bl ol 5§ ol dibae Ca 2l sl (A8 )1

Ol pdoatly SlblasY)

eSS U3l U el 5 edall ] S

;mmslo,\xx\éw,ybpwwm«‘slal .
(el=a¥ sl Busll & iy ol o Wlo Llas S 15] dyuanuS 5 Jsbiss V)

Aygeull plaall slas ¥ Jolis S 13]

LBy 2l £Y 8o de o OIS Oy 1) kel Jitud Gano Jslis S 13]
(B 1l e

balocl) 53las ¢ 21 disol o 5y 5 Jie) pull Jalea) 83Lie dygol puseias CS 3] #
(Ol Jie o)) Boyb e Lol oy

(09 2) 2o Lgg sl Lga¥l o dyool puasus S 13] @

Ganm e I Bayg sl QL) Slslas me LSS pasind S 13]
D33Y 0dn Jsls iz oo o ¥ b olSus 5T 89 sml die bl izl
REYCL Y P

o i) ol pull lad gy sl g Sl ol blas S 51 gsall) e S 13]
) ) REEAY]

0amd sl 2] § el by 488 (ST sl aSUl 5] ) (sl & UL Jle 05 18]
JCURCTH

(poily o501 g8 o) ) 3 Sl sedl bty Blas S 1) @

Slke plastal ol Jlgwdl o Lo ok doxts JEL e s Blazdly Glaa S 13]
(! § 83131 Blse 3) ool

slgd 53 Aol was Jolds ol wod dewluss w\ RERW S N

clow 35 G (s wlas Uil wiiss ol gous) dos sbeWb jmis CuS 1] o
LY 5T ssasll 52U e o Gasdl ol sl slis] LusuS S

(595 pamd sl ] § ] it 8 Lale 10 s i e O IS @

SSling Lo s ga djr sl CLIY Glas ge OISl plaza)
el=aVlg Busll

s o5 48 (JLdglSos sl 895wl Jie) $ Y g el Clgt¥l Slslas SLs
planl pull bakd dsslie o) tlie (b 03 I @l ks g i) U] <ls))

i) S Olgdl JadSs uSIL Bupaidl O¥eladl OVl pasy Egae ylEdl o sl
e (A 3 bty sl dipan gl U] Lpdmy 535 GHls) LSUI Lads w5 5
i CSam a3 ol all OVl S o (rn oS Sl iy 3]
M) e e Aoy pad IS WSUL Busaid] S¥elasd]

S 1) ) slas] e oy Jasdl Ogao Digmo L) (] JpruS S $05 93
] (5 31) Jasdl 5 95 Jso5 SSLie gz lss ClS 3] of s Egamd (plalass
(gloMls dosdl (o)

SV Lgo¥ go W¥eladll

Ag)sbiss O datoek) 0 1T 530 sl o 651 &y 91 kit S 13] Jurwal) i gl 5
(el M) OB stansfuSs

) G iz O¥edits Glslas s gratisizod sl oY Olhada *
(Bl Jads @i b pll s

(L1819 & laall gousll M) fpusalin s JoiBsSsld @

Lalodll gid A1 "pal) daaskl” Jolsall) 65 dgedd] haloll Glslas sl o2 Jgll
(DSl o Bzl &53Y1 oty

(OLSY gl pamy 23)) pstlll o

Sl @bl pull s sl el GLlhsl sl QLY g § daasall s 2V 50l
A b o pllas] pae

(ddiml) OUl oYl ams ) deasad]) Slalll Glslas

(e Ol g ddaally susilesyl Lolab) ladl i) dossiadl) Ol 3sill

(LY 51 Y1 glsil iy gl fg pall Sliss el paseiad)) Gyl #

(psd Sl sl jasys sl /g pall Sbs i) dessaad)) Olyszalll



